



安徽征越新材料科技有限公司

ANHUI FITECH MATERIAL CO., LTD

National Innovation Industrial Base Huguang Road, Shushan District, Hefei, Anhui, China



CERTIFICATE OF ANALYSIS

PRODUCT NAME: 99.5%MIN YTTRIUM OXIDE
 QUANTITY: 2000KGS
 LOT NO.: 20230530
 MANUFACTURE DATE: 2023.05.30
 TEST DATE: 2023.05.30

RESULTS OF ANALYSIS			
NAME	VALUE %	NAME	VALUE %
TREO	>99.55	Fe2O3	<0.0005
Y ₂ O ₃ /REO	99.56	SiO ₂	<0.001
La ₂ O ₃ /REO	0.004	CaO	<0.0005
CeO ₂ /REO	0.018	Al ₂ O ₃	<0.010
Pr ₆ O ₁₁ /REO	<0.002	CuO	<0.005
Nd ₂ O ₃ /REO	<0.002	Cl-	0.015
Sm ₂ O ₃ /REO	<0.002	SO ₄ ²⁻	<0.005
Eu ₂ O ₃ /REO	<0.002	L.O.I	0.28
Gd ₂ O ₃ /REO	<0.002		
Tb ₄ O ₇ /REO	<0.002		
Dy ₂ O ₃ /REO	<0.002		
Ho ₂ O ₃ /REO	0.019		
Er ₂ O ₃ /REO	<0.002		
Tm ₂ O ₃ /REO	<0.002		
Yb ₂ O ₃ /REO	<0.002		
Lu ₂ O ₃ /REO	<0.002		

For and on behalf of
 ANHUI FITECH MATERIAL CO., LTD
 安徽征越新材料科技有限公司

Conclusion: Comply with the standard.

吴飞

Authorized Signature(s)